Parts Information

Commercial Microwave Oven

Important notes:

This is an uncontrolled document.
There is no record of its distribution and no corrections will be provided.

i

Models and Manufacturing numbers covered:

ACE5140 P2000403M
DS1400E P2000404M
UCA1400 P2000405M

March 23, 2010 Manual Part # 16300059



REAR PANEL / POWER CORD / POWER RELAY

OUTERCASE / HINGE COVER

16300059



REAR PANEL / POWER CORD / POWER RELAY

Reference |Part Number |Description Quantity
1 59002181 CORD, POWER (ACE5140, DS1400E) (1

59002184 CORD, POWER (UCA1400) 1
2 12002804 ACCESS PANEL 1
3 M0104106 CLIP, CORD 2
4 A3030330 GASKET- PER FT 6 Foot
5 12990526 SCREW 1
6 M0287016 NUT-#6 SPEED 4
7 12990524 SCREW 6
8 12492202 RELAY 1
9 12470201 COVER-VENT 1
10 12990525 SCREW 10
" 13045504 NUT-M6 KEPS 1
12 12152201 WASHER-U TYPE 1
13 M0293512 STUD-M6 1

OUTERCASE / HINGE COVER
Reference |Part Number |Description Quantity
14 10908901Q WRAPPER 1
15 10785608 COVER-LIGHT 1
16 10909005 TRIM 1
17 59001230 COVER-HINGE 1
18 12990527 SCREW 4
19 59002004 SCREW 3
20 13042002 SCREW 6
21 M0288215 NUT-SPEED 1
22 13042001 SCREW 5
1-2 16300059




DOOR / DOOR HANDLE

UPPER & LOWER SWITCH / TRIAC / DISPLAY BOARD

26

2-1

16300059



DOOR / DOOR HANDLE

Reference Part Number |Description Quantity
1 59001511 DOOR-OUTER 1
2 59001720 INSUL-DOOR 1
3 59001719 INSUL-DOOR 1
4 12002760 INNER DOOR KIT 1
5 59001869 HINGE-DOOR 1
6 12490902 HANDLE-DOOR 1
7 12576901 INSERT-HANDLE 1
8 M0295503 CAP-SCREW 4
9 M0295502 WASHER-CAP SCREW 4
10 13045502 NUT-#8 KEPS 20
1 12360703 PLUG-HOLE 1
12 59002036 SCREW (3/32) POINTED 1
13 13047001 SCREW (3/32) FLAT TIP 1
14 M0310305 PLUG-WHITE BUTTON 1
15 13042701 SCREW (CROWS FOOT) 4
CROWS FOOT DRIVER PART # 92113P01
16 59001721 SPRING, LATCH 1
UPPER & LOWER SWITCH / TRIAC / DISPLAY BOARD

Reference Part Number |Description Quantity
17 59002099 TOUCH PANEL (TOP) (Amana) 1
17 59002100 TOUCH PANEL (TOP) (Menumaster) | 1
18 59002093 TOUCH PANEL (SIDE) (Amana) 1
18 59002098 TOUCH PANEL (SIDE) (Menumaster) | 1
19 59002026 TRIAC (40A) 2
20 59002095 BOARD-DATAKEY 1

59002085 HARNESS, DATAKEY 1
21 M0104106 CLIP, CORD 2
22 10978601 DUCT-BLOWER/MAG 1
23 10978703 COVER-MAG INLET 1
24 59001208 SCREW 7
25 12990526 SCREW 21
26 12990522 SCREW 2
27 59002084 BOARD-DISPLAY 1
28 13042002 SCREW 6
29 59002092 PLUG, DATAKEY 1
N/S 13042002 EZ CARD (BLACK) 1
30 12529302 SPACER-THERMAL 4

(EARLY PRODUCTION)

2.2 16300059




BLOWER MOTOR / FUSE BLOCK

16300059 31



BLOWER MOTOR / FUSE BLOCK

Reference Part Number |Description Quantity
1 B5706704 BLADE, FAN 1
2 10773308 MOTOR-BLOWER 1
3 12000816 BLOWER BRKT 1
4 10977801 TRANSITION-BLOWER 1
5 10091101 BLOCK-FUSE 1
6 10797203 SCROLL 1
7 M0805203 FUSE-20A 1
8 C3670809 WHEEL-BLOWER 1
9 12990522 SCREW 3
10 12990526 SCREW 7
HV BOARD / INTERLOCK
Reference |Part Number Description Quantity
" 12002901 FLUE DUCT 1
12 M0571001 BUSHING-SNAP 1
13 12018102 DUCT-MAG/WVGD 1
14 59004051 ACE5140 HV BOARD-PROGRAMMED | 1
59004051 DS1400E HV BOARD-PROGRAMMED | 1
59004053 UCA1400 HV BOARD-PROGRAMMED | 1
13018301 HARNESS, HV BOARD to DISPLAY 1
15 12360509 SWITCH-INTERLOCK 1
16 13042901 SCREW-THUMB 2
17 10853102 GRILLE-AIR INLET 1
18 12876603 SCREW 2
19 20030801 RACK , OVEN 1
20 12990526 SCREW 2
21 14080012 KIT, TUNING STUB 1
3-2 16300059




BASE /| MAGNETRON / TRANSFORMER

PLUGS / CAPACITORS / DIODE ASSEMBLY

16300059



BASE /| MAGNETRON / TRANSFORMER

Reference Part Number Description Quantity
1 59002096 BASEPAN ASSY 1
2 59002087 TRANSFORMER - HV 1
3 59002081 MAGNETRON-2M262 1
13017709 JUMPER WIRE "MAG FA to CAP" 1
4 13080901 BRKT-TCO MTG 1
5 M0229916 SCREW 2
6 12990526 SCREW 6
7 12991605 SCREW 6
8 13041602 SCREW 2
9 B5684121 THERMAL CUTOUT - MAG 1

PLUGS / CAPACITORS / DIODE ASSEMBLY

Reference Part Number Description Quantity
10 59002183 HARNESS-J7 CONNECTOR & WIRES | 1
59002182 HARNESS-WIRING 1
1 M0571003 BUSHING-SNAP 2
12 12990526 SCREW 21
13 59001208 SCREW 2
14 13045501 NUT-#6 KEPS 2
15 M0272503 WASHER-#6 LOCK 1
16 13042201 SCREW 1
17 13069001 BRKT-CAPACITOR 2
18 12992305 SCREW 4
19 59001159 CAPACITOR-0.74uF 2
13017712 JUMPER WIRE "PWR TRANS to CAP to CAP" | 1
20 R9800022 DIODE ASSY 1
21 12990524 SCREW 6
22 12136503 FUSE BLOCK 1
23 12990607 SCREW 1
24 M0805102 FUSE (15A) 1
25 13045501 NUT #6 KEPS 3
26 12130001 FILTER-LINE 1
27 M0293511 STUD-#6 1
4-2 16300059




STIRRER SYSTEM / OVEN TRAY

5-1

16300059



STIRRER SYSTEM / OVEN TRAY

Reference Part Number Description Quantity
1 R0150115 COVER, STIRRER 1

2 R0130737 INSERT-STIRRER 1

3 10825904Q BLADE-STIRRER 1

4 12004401 SHAFT-STIRRER 1

5 12189004 BRKT - HINGE SUPPORT 1

6 12000202 SENSOR-TEMP 1

7 13045501 NUT-#6 KEPS 2

8 59001208 SCREW 2

9 M0202557 SCREW-MACH 1

10 13079102 BOLT-SHOULDER 12

" 13045502 NUT-#8 KEPS 12

12 59001208 SCREW 2

13 M0213802 SCREW 1

14 12188901 RETAINER-TRAY 1

15 12019002 GASKET 4

5.2 16300059




HEATER BOX / CONVECTION MOTOR

16300059 6-1



HEATER BOX / CONVECTION MOTOR

Reference Part Number Description Quantity
1 12990511 SCREW 8
2 59002159 BLADE, REAR CONVECTION MTR 1
3 12992307 SCREW 3
4 59002089 MOTOR-CONVECTION 1
5 31866P01 THERMAL CUTOUT - CONTROL 1
6 13041602 SCREW 2
7 12990606 SCREW 3
8 59001513 HEATER BOX 1
9 12546101 WASHER 1
10 12538001 NUT-CAP 1
" 12537901 BLADE, CONVECTION FAN 1
12 59002082 HEATER 1
13 13041801 SCREW 2
14 B5684102 THERMAL CUTOUT - FAN 1
6-2 16300059




WIRING INFORMATION

230V 50HZ

ﬁ:}ﬁj]
N

SCHEMATIC CONDITION:

DOOR OPEN

‘ LINE FILTER GND AJ
OVEN SHIELDED
TCO CABLE (47 J—
] :JPE{}P‘ UPPER
4 ’ p— KEYBOARD
15A0r 20A f T - . ﬁ DATA KEY
C) FUSE El E2/E3 L‘]E‘J BOARD
J8-1  CURRENT SENSE J"3°‘—V
‘ J6  DISPLAY Q\ INTERLOCK
POWER BOARD BOARD o\ (PRIMARY)
80 S Ji-1 QWAjﬁ
7 LOWER
SH‘E;gEE KEYBOARD
Ji-1 1 Ji-2
\ANAN
‘ ‘ RTD
LIMITER
Kl | s2-4 //F—\\
>_S\ ‘ w
‘ ‘ COOLING FAN
Kz J2-3 ///—\\\
N N
CONVECTION FAN
I
9449\\\?440
‘ ‘ J7-5 J7-4 POWER
BOARD
‘ TRIAC (2) s
HEATER
E6/ET Ko Ja- 1 iR Tom) T2 T
‘ ‘ HEATER
EA/E5‘ K4 ‘J3—3
\ANANAS > 3
0 6
POWER INTERLOCK
POWER BOAR RELAY (SECONDARY ) POWER
B RELAY
8
7 8
INTERLOCK
(MONITOR)
Ja-4 K7 1 Ja-5
4 2 ‘ ‘ J71-3 J1-2 POWER
POWER POWER BOARD L BOARD
RELAY _
MAGNE TRON I5A
TCO FUSE POWER TRIAC (3) s
TRANSFORMER MAGNE TRON 2 7
(BOTTOM)

INTERLOCK SWITCH SCHEMATIC
DOOR CLOSED

2 —e——G6— 3 SECONDARY

4 —oe—— 06— 5 PRIMARY

7 e 8 MONITOR

16300059

_LEAPLEAP L cpp
T~ T~ RES
RECTIFIER
FA
F
MAGNE TRON

71

A DANGER

HIGH VOLTAGE

CAUTION:

DO NOT REMOVE WIRE FROM
TRIAC TERMINAL T2 DURING
TESTING. THIS WILL CAUSE
HV BOARD TO SHORT OUT



WIRING INFORMATION

=
e
o
001 —
NIAO %¥2018 H
TYNTAYIL m ¥31114 €-49 €1-04 YINIOISNV L s
— ELN
m.e.nOU an[LElng 48 E] vt
M
L&) HodN TGz -1 E
] TAIND ¥ILV3IH 0s2| «
= 1£-98
s 9
ng
YOLOW
NOI1D3ANOD
L-1A] [ e2-1A
o
@ ? 2 (2
5 2|7
' o ~ ©
ES N L I Cc l O o
r € ¢ vr . v-%8 ]
~ v 3 :mluk
el i NOY L INOVH
E .
o . g-48
7 quvos FETe 6-48
B 43M0d o MMND L 091 9N
o SE-08 [ d
€-49 ittt iitt 431411038
9€-48 N
9-1A(— o Lo sr
oir| : HOLIMS
°| NI0TYIINI
@
ﬂ — o
% ar — ar H ¢ ¢
) 04v08 B e x
E . .| AV1dS1Q & S1-0¥ [T 1£-NO
v ar < (W01108) RCHEAE
z . (€41) V14l
| NOYLINOVW
2r
€2 o — e 8
- 3 L1-HM
a4 €3 x“ | 1l o — L
N =
S e | P | I _:::: s
& ' [Tl _ rT HILIMS
1 a1 43ddn
11 e |
[} ql 319v2
e .l 03073 1HS T
0z-04 R
21-0y 3
(doL) S
(z40) ovidL S EREE
40 LOW 431V IH 11-HR O S
ay HA 43IMo18 o, V1 -HM =~ %
HM ILIHM I se-na (& 3 L £ L d
A9 AVYO L : g 9 v
48 NHONS - s s X o
o wov 62-1A :
1A 13701A » - -
ng nig 4g | | 49 91-ng] [sz-w0
NO N3349 - AV13Y
1k MOT113A ¥IMOd
¥0 IONVHO < e
Nd INTd e
ay a3y ol = €1-ay
3300) 4010
JOVLTIOA MOT ——
JOVLTOA HOIH —— aLy
3000 3¥IMm
v0£0LOS| "ON L¥Vd

WVYOVIQ ONITYIM

[e2]
Yo}
o
o
o
™
[(e]
—




